

SGS New Zealand Ltd, NDT & Materials Services P O Box 12-356, Penrose, Auckland, New Zealand 22 Vestey Drive, Mt Wellington, Auckland, New Zealand Tel: (64-9) 634 3637 Fax: (64-9) 634 6728

Amended Report / Certificate

This replaces previous Report / Certificate no.: INZ77307-01 dated 13/03/23.

Page 1 of 1

File Ref: INZ 77307

TEST CERTIFICATE No.: INZ77307-01A

Client: Project Floors (NZ) Limited

Order No.: 104243
Sample Description: Vinyl Plank
Identification: Megaplank
Material Specification: Not specified
Tested in accordance with: Client Instruction

Scope: SGS was engaged to test the leakage potential of flooring sample supplied.

Methodology: The sample was prepared by the client and sent to SGS. Two 5cm diameter areas (tee

and line intersection between plank) were selected and sealed off by SGS then exposed to 5cm³ water with coloured food dye. This was left to soak for 24 hour at 23°C and 75% R.H. After 24 hours, any remaining dyed water was removed by dabbing dry with absorbant paper. The flooring was removed from the plastic backing board and the

underside of the flooring visually inspected for signs of leakage.

Results: No leaking was observed from the underside of the plank



Fig 1. Sample as supplied

Acceptance Criteria: Report findings

Tested by: C.Cheng Reviewed By: Gijs Schoutens Authorised By: Kelvin Chin

Date: 2-Mar-23 16-May-23 Kelvin Chin

This document is issued by the Company under its General Conditions of Service accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's indings at the time of its intervention only and within the limits of Clients' instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or pareamance of this document index may be prosecuted to the fulliest extent of the law.
WARNING: The sample(s) to which the findings recorded herein (the "Findings") relate was/were) drawn and / or provided by the Client or by a third party acting at the Client's direction. The Findings constitute no warranty of the sample's representativeness of any goods and strictly relate to the sample(s).
The Company as excepts no liability with regard to the origin or source from which the sample(s) sizes and to be extracted/Unliess otherwise stated the results shown in this test report refer only to the sample(s) the sample will be retained for two (2) weeks after test date before disposal at SGS New Zealand Limited's discretion. Returning of samples to be advised in writing. Storage (when agreed by SGS New Zealand Limited) or return of samples at client's expense.

INZF109 Rev13